SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1876543 GHz 17.41 dam ML 1875624 GHz 15.80 dam
T 1 1.B754845 GHz 10.89 dBm Oce Bw £.971028971 MHz TL L 1.8754446 GHz 11.63 dBm Oce Bw 9.050949051 MHz
T2 1 1 BE44555 GHz 11.01 dam T2 1 1.8844955 GHz 9.37 dom

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum

Ref Level 30.00 dém  Offset 11,80 dB & RBW 300 kHz

pectrum &3

Ref Level 20,00 dém  Offset 11.60 db & RBW 300 kHz

L I ]

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] .51 dBm)
- 1.8614990 GHZ| - 1.6780520 GHz
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Al | e e A
10d v e WA ati 104 = e o .
d d |
o 7 0 T 1
f \
104 1 0 d + \
\
/ \ [ \
204 20d -
/ \ J. \
-30 i A -20 e s T T =
A R g AN B DA
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60 d -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881499 GHz 15.39 dam ML 1878052 GHz 14.51 dam
T 1 1.B732867 GHz 11.90 dBm Oce Bw 13.396603397 MHz TL L 18732268 GHz 10.93 dBm Oce Bw 13.488513467 MHz
T2 1 1 BE66A33 GHz 8.71 dam T2 1 18867133 GHz 8.63 dam
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.23 dBm) ™M1[1] 13.94 dBm)
- 1.8721280 GHZ| - 1.6765230 GHz
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CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1872128 GHz 14.23 dam ML 1876523 GHz 13.94 dam
T 1 1871049 GHz 10.03 dBm Oce Bw 17.822177822 MHz TL L 1871009 GHz 10.31 dBm Oce Bw 17.942057942 MHz
T2 1 1 BEAET1L GHz 8.26 dam T2 1 1888951 GHz 9.22 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L E795748 GHz 13.41 dam ML L 18807792 GHz 15.78 dam
T 1 LET945734 GHz 7.70 dm Oce Bw 1.085314685 MHz TL L 1.87863936 GHz 8.64 dBm Oce Bw 2.727272727 MHz
T2 1 1.BBOS4266 GHzZ 7.65 dam T2 1 1.BB136663 GHz 9.44 dBm

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.28 dBm) ™M1[1] 16.93 dBm)
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CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1878292 GHz 13.28 dam ML 1878062 GHz 16.33 dam
T 1 LB777423 GHz 6.68 dBm Oce Bw 4,495504496 MHz TL L 1.8754945 GHz 9.00 dBm Oce Bw 9.050949051 MHz
T2 1 1 BE2Z378 GHz 7.35 dam T2 1 18845355 GHz 9.52 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11.60 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.84 dBm) 12.08 dBm)
- 1.8614090 GHZ| - 1.6767230 GHz
J c B 13.996605397 MHz ML 17.862137862 MHz
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881409 GHz 13.84 dam ML 1876723 GHz 12,88 dam
T 1 1.B732867 GHz 9.33 dBm Oce Bw 13.396603397 MHz TL L 1871048 GHz 8.45 dBm Oce Bw 17.862137862 MHz
T2 1 1 BE66A33 GHz 8.98 dam T2 1 18889111 GHz 9.19 dam

L it J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Conducted Band Edge

LTE Band 25/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.80 d& Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P [_\ 20 gbine (\ 5
10 dém \ 10 dBm \
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ST N'f X0 dem \‘u\
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -38.31 dBm -25.31 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.51474 GHz 20.96 dBm -9.04 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -28.94 dBm -15.94 dB 1.015 GHz 1.016 GHz 20,000 kHz 1.91500 GHz -27.97 dBm -14.97 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85023 GHz 20.82 dBm -9.18 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91605 GHz -37.03 dbm -24.03 dB
Y
i il P2
Date: 2.FEB.2021 Date: 2.FEB.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dem f""""’”"‘\ 10 dBnf™* "\
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e e -50 dem -
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[[Start 1,913 GHz 5003 pts Stop 1675 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -23.98 dem -10.98 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01398 GHz 13.03 dBm -16.97 dB
1.843 GHo 1.850 GHz £0.000 kHz 1.85000 GHz -27.52 dam -14.52 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -30.80 dBm -17.80 de
1.0°0 GHz 1.552 GHz 100.000 kHz 185046 GHz 12.79 dBm -17.21 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91601 GHz -23.05 dbm -10.05 db
Y
) i )
RS Date: 2.FEB.2021 15:19:08
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P ﬂ 20 dhine S
10 dem \ 10 dBm: { T
0 dB \ 0 dBm j I!
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-10 d8m -10 dBm
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o IR IR Sy Jr ‘\ e N ’
“HEH ’r!)ﬂ -0 dbm y\u“
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -38.72 dém -25.72 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91475 GHz 20.00 dBém -10.00 de
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz “27.74 dBm -14.74 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -26.97 dBm -13.97 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85022 GHz 20.20 dem -9.80 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91609 GHz -36.94 dbm -23.94 dB
S
T
i [ i 1 )
Date: 2.FEB.ZDZ21 Date: 2.FEB.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.80 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm I;-'--"'“'-M 10 dB\{ \
0dB f‘ \l o UBH‘\’ \
-10 d8m | \ -10 dgm .
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-40 dBm: poree A -40 dBm v i
el ) -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -22.86 dém -9.66 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91422 GHz 12.38 dBm -17.62 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84899 GHz -28.76 dBm -15.76 dB 1.915 GHz 1.916 GHz 20.000 kHz 191507 GHz -31.22 dBm -18.22 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85032 GHz 12.11 dBm ~17.89 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -23.14 dbm -10.14 dB
T
) i )
Patsr 2.FER.Z021 29 Date: 2.FEB.2021 15:19:40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P [\ 20 dhine m s
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Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184898 GHz -40.71 dém -27.71 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01472 GHz 19.47 dBm -10.53 dB
1.849 GHz 1.850 GHz 20,000 kHz 1.85000 GHz -31.05 dém -18.05 8 1.915 GHz 1.916 GHz 20,000 kHz 191500 GHz -30.28 dBm -17.28 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85024 GHz 19.69 dEm ~10.31 d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91646 GHz -38.16 dbm -25.16 dB
S
T
Il - i [ o
Date: 2.FEB.2021 Date: 2.FEB.2021
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem n . 10 dBr{. \
o b }[ \ 0 dem \
-10 dBm f -10 dgm -
SPURIOUS_LINE_ABS J \ |
20 dem [ LM‘ 20 dim :
-30 dBm M P [ dBm L'b‘ WM
-40 dBm P «['/ -40 dBm \'-.\‘ m
P bl P
el 1k 50 dBm
-60 dm 50 derm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -24.58 dém -11.58 dB 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01461 GHz 11.62 dBm -18.38 dB
1.849 GHz 1.850 GHz 20,000 kHz 1.85000 GHz -31.08 dém -18.08 8 1.915 GHz 1.916 GHz 20,000 kHz 191515 GHz -32.56 dBm -19.56 dB
1,850 GHz 1,852 GHz 100,000 kHz 185071 GHz 11.20 dBm -18.80 dB 1.016 CHz 1955 GH2 1.00D MHz 161807 GHz 94 45 dBm 114878
T
Il 1 P
Pater D.EER.ZOEL 25 Date: 2.FEB.2021 15:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P [_ 20 dhine S
10dem f 10 dBm
0 dB \ 0 dem J \
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-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84000 GHz -36.50 d&m -23.50 d8 1.012 GHz 1.015 GHz 100.000 kHz 1.91474 GHz 20.97 dem -9.03 db
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -18.24 dBm -5.24 dB 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -18.82 dBm -5.82 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85024 GHz 21.16 dem -6.94 dB 1.516 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -36.83 dbm -23.83 dB
S
T
i [ i 1 )
Date: 2.FEB.2021 Date: 2.FEB.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.80 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm . '_‘1 l‘gvglﬁm ~
ode ! dem 'E
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E . o+ 4 R -
40 dem W u -40 dem %
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-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -18.79 dém -5.79 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91421 GHz 9.60 dém -20.40 de
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -26.86 dBm -13.66 dB 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -26.03 dBm -13.03 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85005 GHz 9.24 dBm -20.76 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91601 GHz -20.58 dBm ~7.08 d&
T
) i )
Date: 2.FEB.202 15 Date: 2.FEB.2021 15:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 25/ 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
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Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -37.71 dém -24.71 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91481 GHz 20.34 dBm -5.66 d&
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -20.50 dBm -7.50 dB 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -20.26 dBm -7.26 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85025 GHz 20.21 dem -9.79 d& 1.516 GHz 1.925 GHz 1.000 MHz 1.91603 GHz -36.79 dbm -23.79 db
S
T
i [ i 1 )
Date: 2.FEB.2021 Date: 2.FEB.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
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1.843 GHz 1.850 GHz 200.000 kHz 1.84989 GHz -32.02 dBm -19.02 dB 1015 GHe 1.916 GHz 200,000 kHz 1.91500 GHz -34.28 dBm -21.28 dB
1.850 GHz 1.870 GHz 100.000 kHz 186334 GHz -0.47 dém -30.47 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91601 GHz -29.23 dBm -16.23 dB
T
] j >
Dats Date: 2.FEB.2021 16:49:52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
[ spectru i
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS p
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
Aot A -40 dBm i A Bt
MM’WWN VMMWW-”-
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 904.74513 MHz -47.00 dBm -34,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -46,77 dem -33,77 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.65340 GHz -47.06 dBm -34.06 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.74534 GHz -46.74 dBm -33.74 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49635 GHz -45,56 dBm -32,56 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50750 GHz -45,54 dBm -32,54 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91542 GHz -41.45 dBm -28.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.36 dBm -28.36 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60405 GHz -41.42 dBm -28.42 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.28946 GHz -41.48 dBm -28.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86153 GHz -36.83 dBm -23.82 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.87153 GHz -36.38 dBm -23.88 d&
~ —_— ~ —_—
{ e J Ll L L J v
i Z.FEB.2021 15 : 2.FEB.2021 15:18:35
Highest Channel / QPSK
Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem ] Vi
N B g WU NPV et
Gl
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 947,88856 MHz -46,74 dBm -33.74 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.67649 GHz -47.26 dBm -34.26 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.,48051 GHz -45.62 dBm -32.62 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.93192 GHz -41.47 dBm -28.47 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061005 GHz -41,29 dBém -28.29 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86753 GHz -36.95 dém -23.95 d&
— —
JL J -
Date: 2.FEB.202Z1
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LTE Band 25/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spe Y

Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB x e AT At -40 dBm x o A et
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -46,82 dBm -33.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -47.,00 dBm -34.00 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.68111 GHz -47.19 dBm -34.19 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62150 GHz -47.01 dBm -34.01 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50247 GHz -45,56 dBm -32,56 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00154 GHz -45,60 dBm -32,60 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80592 GHz ~41.44 dBm -28.44 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -41.07 dBm -28.07 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57955 GHz -41.51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67704 GHz -41.63 dBm -28.63 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82003 GHz -36.80 dBm -23.80 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86253 GHz -36.69 dBm -23.69 d&
—_— —
)il [ )i ra

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm — e g
MM“"“‘&MWM
vt
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 948,85907 MHz -47,07 dBm -34.07 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.46198 GHz -47.23 deém -34.23 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.96095 GHz -45,37 dém -32.37 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -41.45 dBm -28.45 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.56405 GHz -41,32 dBém -28.32 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87353 GHz -36.73 dém -23.73 d&
i
JL J
Date: Z.FEB.2021
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LTE Band 25/ 5MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB RV 40 dBm Aot A
e UPUR IR PR - MM‘M«“W-M-“
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 91298501 MHz -46,97 dBm -33.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -46.94 dBm -33.94 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.71721 GHz -46.76 dBm -33.76 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61478 GHz -46.94 dBm -33.94 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99406 GHz -45,43 dBm -32,43 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48915 GHz -45 .66 dBm -32.66 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99692 GHz -41.49 dBm -28.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90692 GHz -41.23 dBm -28.23 db
9.000 GHz 13.000 GHz 1.000 MHz 10.580S55 GHz -41.43 dBm -28.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60155 GHz -41.51 dBm -28.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.56 dBm -23.56 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86153 GHz -36.79 dBém -23.79 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 1 40: 45

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm w‘v—’ Vg
M [ e, W PP S
Gl
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 994,91004 MHz -46,69 dBm -33.69 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.72183 GHz -47.04 dBm -34.04 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,53306 GHz -45.48 dBém -32.48 d8B
3.000 GHz 9.000 GHz 1.000 MHz 6.93442 GHz -41.14 dBm -28.14 dB
9.000 GHz 13,000 GHz 1.000 MHz 11,29946 GHz -41.54 dBm -28.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.88003 GHz -36.73 dém -23.73 d&
i
JL J
Date: Z.FEB.2021 43
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LTE Band 25/ 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB At - 40 dBm . Atrn?
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 99878811 MHz -46.72 dBm -33.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.21489 MHz -46,85 dBm -33,85 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -45.53 dBm -32.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.57490 GHz -47.08 dm -34.08 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96419 GHz -45,47 dBm -32,47 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50139 GHz -45,50 dBm -32,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -41.39 dBm -28.3% dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98542 GHz -41.44 dBm -28.44 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57855 GHz -41,30 dBm -28.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59255 GHz -41.40 dBm -28.40 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87553 GHz -36.78 dBm -23.78 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60640 GHz -36.71 dém -23.71 dB
—_— —_—
)i 2 )i [

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dem Pt e
- [P P e W P VI B
e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 996,36432 MHz -46,77 dBm -33.77 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.66138 GHz -47.05 dBm -34.05 d8
1.920 GHz 3.000 GHz 1.000 MHz 1,92342 GHz -44.04 dBém -31.04 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91492 GHz -41.23 dim -28.23 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057405 GHz -41,50 dBm -28.50 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87653 GHz -36.41 dBm -23.41 d&
i
JL J
Date: Z.FEB.2021
TEL : 886-3-327-3456 Page Number 1 A25-31 of 34
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Report No. : FG002628-02B

LTE Band 25/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Spe Y

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr

(@1 AvgPwr

-10 4R

PABS
INE_ABS PABS

-10 defif

PARS
INE_ABS PASS

Limit rwrk
SPURIOUS

Limit -‘thr'rk
BEURIOUS

SPURIOUS_LINE_ABS
-20 dB

SPURIOUS_LINE_ABS
-20 dBm

.30 dB

<30 dBm

40 dB

A,

-40 dBm

ettt

-60 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -46.75 dBm -33.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.88856 MHz -46.81 dém -33.81 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.62234 GHz -47.05 dBm -34.05 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.16645 GHz -47.07 dBm -34.07 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98866 GHz -45,33 dBm -32,33dB 1,920 GHz 3,000 GHz 1.000 MHz 2.50642 GHz -45 46 dBm -32.46 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91442 GHz -41.34 dBm -28.34 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89593 GHz -41.35 dBm -28.35 db
9.000 GHz 13.000 GHz 1.000 MHz 11.29646 GHz -41.51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61505 GHz -41.46 dBm -28.46 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87003 GHz -36.73 dBm -23.72 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86253 GHz -36.71 dBm -23.71 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 16:0 2 16:0 3
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem A A,
- A A~ i Vogng
e —
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 960,00750 MHz -46,80 dBm -33.80 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.63031 GHz -47.13 dém -34.13 d8
1.920 GHz 3.000 GHz 1.000 MHz 296131 GHz -45,59 dBém -32.59 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.89993 GHz -41.27 dim -28.27 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.66054 GHz -41,55 dBm -28.55 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60590 GHz -36.95 dém -23.95 d&
i
JL J
Date: 2.FEB.2021 16:08:4
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LTE Band 25/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB At Pt 40 dBm A P
Www MMW\WW
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 904.74513 MHz -46.89 dBm -33.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 892.62619 MHz -46.70 dBém -33.70 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -46.88 dBm -33.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.58834 GHz -47.08 dm -34.08 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96779 GHz -45,60 dBm -32,60 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51830 GHz -45 .64 dBm -32.64 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93042 GHz -41.23 dBm -28.23 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90042 GHz -41,30 dBm -28.30 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58855 GHz -41,3¢ dBm -28.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58755 GHz -41,39 dBm -28.39 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87303 GHz -36.74 dBm -23.74 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.87153 GHz -36.60 dBm -23.60 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 16:42:33 16:44:34
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem a ] VAot
" e hattan, S il
e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 919,77261 MHz -46.75 dBm -33.75 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.73904 GHz -47.13 dém -34.13 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.51074 GHz -45.45 dBm -32.45 de
3.000 GHz 9.000 GHz 1.000 MHz 6.92242 GHz -41.48 dBm -28.48 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59405 GHz -41.45 dBm -28.45 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87253 GHz -36.85 dém -23.85 d&
i
JL J
Date: 2.FEB.2021 16:47:46
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Report No. :

FG002628-02B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0040
40 Normal Voltage 0.0010
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0080
PASS
-10 Normal Voltage 0.0007
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0062
20 Maximum Voltage 0.0072
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A25-34 of 34
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LTE Band 26

Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

QPSK
RB Size

16QAM 64QAM

Limit: 13dB

Full RB

Middle CH

Full RB Full RB

Result

4.87

6.17

6.70

PASS

LTE Band 26 / 15MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum 3 Spectrum v
Ref Level 30.00 dém  Offset 10,80 dB Ref Level 30.00 dém  Offset 10,80 dB
o att 30 dB__AQT 2 ms @ RBW 20 MHz o att 30 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
= e
RS T
o T o
B
N,
00 00
\
1E4 . 1E4
3 X
\ \
1 | 1
1 r 1 ¢
‘ !
|\ T
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2067 cbm 26,17 dbm 5.43 dB 2.46 dB 4.09 dB 4.67 dB 5.25 dB Trace 1 | 19,71 cbm 26,79 dbm 7.08 dB 2.93 dB 5.19 dB 5.17 dB 5.72 dB
L e —
i [ [

Middle Channel / Full RB

Spectrum &2
Ref Level 30.00 dém  Offset 10,80 dB
o att 30 dB__AQT 2 ms @ RBW 20 MHz
(@153 view
T
-
o
0.
1E- e
B
1E- 3]
i
1}
\
CF 836.5 MHz Mean Pwr + 20.00 dB
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1871 cbm 2662 dbm 7.91d8 3.07 dB 5.22 dB 6.70 0B 7.59 dB
e
[ BERREEE ]

TEL : 886-3-327-3456
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FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.25 | 124 | 307 | 3.03 | 494 485 | 981 | 9.89 | 1442 | 1442 | - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.21 - 3.00 - 4.96 - 9.77 - 1436 | - - -

TEL : 886-3-327-3456 Page Number 1 A26-2 of 30
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